CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
CENTRAL COAST REGION

895 Aerovista Place, Suite 101, San Luis Obispo, California 93401
(805) 549-3147 Fax (805) 543-0397

https://www.waterboards.ca.gov/centralcoast/

DRAFT ORDER NO. R3-2020-0004
NPDES NO. CA3000001

DRAFT WASTE DISCHARGE REQUIREMENTS
FOR THE CAYUCOS SANITARY DISTRICT WATER RESOURCE RECOVERY FACILITY
DISCHARGE TO THE PACIFIC OCEAN

The following Discharger is subject to waste discharge requirements (WDRs) as set forth in

this Order:

Table 1. Discharger Information

Discharger

Cayucos Sanitary District

Name of Facility

Cayucos Sanitary District Water Resource Recovery Facility

Facility Address

800 Toro Creek Road

Morro Bay, CA 93443
[...]
1. Anti-Backsliding REQUINrEMENTES ........cooiuuiiiiiiiiie e F-23
2. Antidegradation POIICIES ..........ccuiiiiiieiiiie e F-24
3.  Stringency of Requirements for Individual Pollutants ..., F-24
Summary of Final Effluent Limitations — Discharge Point No. 001 ...............cccceeeune.e. F-25
4. F-25
E. Interim Effluent Limitations — Not Applicable ...........coooiiiiiiiiiiiiie e F-25
F. Land Discharge Specifications — Not Applicable...............coiiiiiiiiiiiiiiiie e F-25
G. Recycling SPeCifiCatioNS .........uuiiiiiiiiieee e aaaaa F-25
Rationale for Receiving Water Limitations .............ooiiiiiiiiiiiii e F-26
S U5 = Lo I 1 LY PR F-26
B. Groundwater — Not AppliCabIE.........oiiviiie e F-26
Rationale fOr PrOVISIONS ........cuuiiiiiiiie et e e e et e e e e e e e e e et eeeeasanneaaees F-26

ATTACHMENT F — FACT SHEET F-1



CAYUCOS SANITARY DISTRICT DRAFT ORDER NO. R3-2020-0004

WATER RESOURCE RECOVERY FACILITY NPDES NO. CA3000001
NS 7= 8 Vo F= 1 I = 01V 1o o F-26

B.  SPecCial ProViSIONS.........oiiiiiiiiiie et e e e raa s F-26

1. REOPENEI PrOVISIONS .......ciiiiieiiiie et e e e e e e e e e e eaanns F-26

2. Special Studies and Additional Monitoring Requirements................coooiuiiiiiiiiiinnaees F-26

3. Best Management Practices and Pollution Prevention ................cccoeoiiviiiiiiiiiinnnen. F-27

4. Construction, Operation, and Maintenance Specifications.............ccccuveveiiiieennnnnne. F-27

5. Special Provisions for Publicly Owned Treatment Works (POTWS)........cccceevvnnneeee. F-28

6. Special Provisions for Recycled Water Management Planning .............ccccceeeeeeunnnn.. F-28

7.  Other Special ProviSioNS...........c.uiiiiiiiiiiie e e e e e e e eeans F-33

8. Compliance Schedules — Not Applicable ..........cccuiiiiiieiiii e, F-34

VII. Rationale for Monitoring and Reporting Requirements ............ccooeuiieiiiieiiiiie e F-34
L (01 U= o101, o) 11 (o] o o PP F-34

B.  Effluent MONITOTING ... ooeeeiieeeeei et e e e et e e e e e e e e eeaaaeaaaes F-35

C. Whole Effluent Toxicity Testing ReqUIrements ...........c..oieiiiiiiiiiiiiiiiieeeeiiee e F-35

D. Recycled Water MONItOrING ........ceieiieiiie e e e e e e e e e e e e e e eanaees F-35

E. Receiving Water MONItOrING ......ccoeuuiiiiieiiii e e e e e e e e e e e e e e F-35

S T Ty - Vot c I AT = =Y PSSP F-35

2. Groundwater — Not Applicable ...........oeeeiiiiii e F-36

F. Other Monitoring REQUIrEMENES ........ccouuiiiiieei e e e e e e e e e F-36

VI PUbliC PartiCipation..........coeeiiiii ettt e e et e e e e e e e e e e e e e eaanns F-36
A. Notification of Interested PErsons ...........cooeeuiiiiiiiiiii e F-36

B.  Written COMMENLES ....ceiieiiiiei e e e e e e e e e e e e e e e e e e e eaneeeannaaes F-36

C. PUDBIIC HEAING . ettt e e e e e e e e e e e e e e eaa e e eanaeaes F-37

D. Reconsideration of Waste Discharge Requirements ............cccceuueeiiiiiiiiiiieiiiie e F-37

E. Information and COPYiNG ......cceuuiiiuiiiiiii et e et e e e et e e e e e et e e e e e e eaaaaes F-37

F. Register of INnterested PErSONS ........ccoouuiiiiiiiiiii e e F-37

G. Additional INformMation ..........cceeiiiii e F-38

TABLES

Table F-1. Facility INformation .............coooriiiiiii e e e e e eaaaees F-3
Table F-2. Basin Plan BeNefiCial USES ........cc.uuiiiiiiiiiiiieiiii et e e e e e e e e e e e e e e e aanaees F-8
Table F-3. Ocean Plan Beneficial USES ...........uuiiiiiiiiiiiiiiiiie et eeenas F-9
Table F-4. Secondary Treatment REQUINrEMENTES ..........iiiiiuiiiieiiie et F-15
Table F-5. Summary of Technology-Based Effluent Limitations ................cccoooieiiiiiiiii e, F-18
Table F-6. Background Concentrations (Cs) — California Ocean Plan (Table 5) ............ccceuueeieeenn. F-22
Table F-7. Example Parameter Water Quality ObjJecCtives..........ooeeuuiiiiiiiiiiiiiie e F-22
Table F-8. Final Effluent Limitations ...........cooeuiiiiiii e e e e e F-25

ATTACHMENT F — FACT SHEET F-2



CAYUCOS SANITARY DISTRICT DRAFT ORDER NO. R3-2020-0004
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA3000001

ATTACHMENT F - FACT SHEET

As described in section I1.B of this Order, the Central Coast Water Board incorporates this Fact
Sheet as findings of the Central Coast Water Board supporting the issuance of this Order. This
Fact Sheet includes the legal requirements and technical rationale that serve as the basis for
the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of
discharge requirements for Dischargers in California. Only those sections or subsections of
this Order that are specifically identified as “not applicable” have been determined not to apply
to this Discharger. Sections or subsections of this Order not specifically identified as “not
applicable” are fully applicable to this Discharger.

I. PERMIT INFORMATION
The following table summarizes administrative information related to the facility.
Table F-1. Facility Information

WDID 3401019759
Discharger Cayucos Sanitary District
Name of Facility I(::ay.u.cos Sanitary District Water Resource Recovery
acility
800 Toro Creek Road
Facility Address Morro Bay, CA 93443

San Luis Obispo County
Rick Koon, District Manager, (805) 995-3290

Facility Contact, Title

and Phone

Authorized Person to

Sign and Submit Same as facility contact

Reports

Mailing Address P.O. Box 333, Cayucos, CA 93430
Billing Address Same as mailing address

Type of Facility POTW

Major or Minor Facility Minor
Threat to Water Quality | 2

Complexity B
Pretreatment Program No
Recycling Yes

Requirements
Facility Permitted Flow | 0.34 MGD
Facility Design Flow 0.34 MGD
Watershed Estero Bay
Receiving Water Pacific Ocean
Receiving Water Type Ocean waters

ATTACHMENT F — FACT SHEET F-3



CAYUCOS SANITARY DISTRICT DRAFT ORDER NO. R3-2020-0004
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA3000001

A. The Cayucos Sanitary District (hereinafter Discharger) is the owner and will be the
operator of the Cayucos Sanitary District Water Resource Recovery Facility
(hereinafter Facility), a POTW that is currently under construction.

For the purposes of this Order, references to the “discharger” or “permittee” in
applicable federal and state laws, regulations, plans, or policy are held to be
equivalent to references to the Discharger herein.

B. The Facility will discharge wastewater to the Pacific Ocean, a water of the United
States. The Discharger was previously regulated by a National Pollutant Discharge
Elimination System (NPDES) Permit for a shared facility with the City of Morro Bay
under Order No. R3-2017-0050, NPDES No. CA0047881. Attachment B provides a
map of the area around the Facility. Attachment C provides a flow schematic of the
Facility.

C. The Discharger filed a report of waste discharge and submitted an application for
issuance of its waste discharge requirements (WDRs) and NPDES permit on May 3,
2018.

D. Regulations at Title 40 of the Code of Federal Regulations (40 C.F.R.) section 122.46
limit the duration of NPDES permits to a fixed term not to exceed five years.
Accordingly, Table 3 of this Order limits the duration of the discharge authorization.
However, pursuant to the California Code of Regulations (CCR), Title 23, section
2235.4, the terms and conditions of an expired permit are automatically continued
pending reissuance of the permit if the Discharger complies with all federal NPDES
requirements for continuation of expired permits.

Il. FACILITY DESCRIPTION

The Cayucos Sanitary District currently discharges to the existing Morro Bay/Cayucos
Wastewater Treatment Plant (WWTP) under Order No. R3-2017-0050, NPDES No.
CA0047881. The Central Coast Water Board issued Time Schedule Order No. R3-2018-
0019 to the Cayucos Sanitary District and the City of Morro Bay requiring compliance with
Order No. R3-2017-0050, NPDES No. CA0047881. Within the streamlined-schedule
necessitated by Time Schedule Order No. R3-2018-0019, the Cayucos Sanitary District is
constructing the Facility as part of the Cayucos Sustainable Water Project (CSWP), a
phased, multi-year project designed to deliver a sustainable water resource recovery
system to the community of Cayucos. Wastewater from the Cayucos Sanitary District will
continue to be treated at and discharged from the existing Morro Bay/Cayucos WWTP
under Order No. R3-2017-0050, NPDES No. CA0047881 until the constructed Facility is
fully operational.

When the Facility is operational, wastewater from the Cayucos Sanitary District that is
currently treated and discharged at the Morro Bay/Cayucos WWTP will be treated at and
discharged from the Cayucos Sanitary District Water Resource Recovery Facility. Treated
effluent from the Cayucos Sanitary District Water Resource Recovery Facility will initially
be discharged to the Pacific Ocean, at a location less than two kilometers north of the
existing Morro Bay/Cayucos WWTP discharge location, until the Discharger implements a
long-term beneficial reuse strategy. To implement the first phase of the project, the

ATTACHMENT F — FACT SHEET F-4



CAYUCOS SANITARY DISTRICT DRAFT ORDER NO. R3-2020-0004
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA3000001

Cayucos Sanitary District is constructing the Facility at a site in the Toro Creek valley
approximately 0.75 miles inland from State Route 1 in-Cayuecesnorth of Morro Bay. The
Facility will have an average annual daily design flow of 0.34 million gallons per day
(MGD) and discharge secondary and tertiary treated wastewater production water to the
Pacific Ocean. The Discharger plans to initiate Facility operations by September 2020 and
expects the Facility to be fully operational by December 2020.

A. Description of Wastewater and Biosolids Treatment and Controls

The Discharger owns and will operate the Facility that will provide sewerage service
to the Cayucos Sanitary District. The Cayucos Sanitary District is located within the
unincorporated community of Cayucos and serves a population of approximately
2,904 people. Construction of the Facility is part of the CSWP, a multi-year project {o
provide Cayucos with efficient, reliable and adaptable wastewater treatment, while
producing a high-quality water supply to benefit the community. The CSWP includes
infrastructure, pipelines and appurtenances for influent, effluent, recycled water, and
processed discharge water consisting of twe-multiple phases. The first pPhase-}
includes construction of the Facility, related conveyance pipelines, and ocean
outfall/diffuser; production of tertiary treated water for onsite uses including irrigation,
fire protection, and process water; and discharge of effluent to the constructed ocean
outfall. In the following planning and assessment documents, the Discharger
assessed beneficial reuse alternatives and associated additional treatment needs for
the treated effluent from the Facility for implementation in subsequent project phases:
1) June 23, 2017 CSWP Recycled Water Facilities Planning Study and 2) April 20,
2017 final Enwronmental Impact Report (EIR) for the CSWP Phase Zincludes-the

The Facility wastewater treatment process will be composed of headworks screening
and grit removal facilities, a membrane bioreactor with submerged hollow-fiber
membranes, solids dewatering screw press, and ultraviolet (UV) disinfection. The
process is designed to treat the Cayucos Sanitary District's buildout average annual
daily flow of 0.34 millien-gallens-perday-(MGD;, with bypass piping capable of
conveying peak wet weather flows to two equalization basins. All flows in the
equalization basins will be routed back through the wastewater treatment process,
starting at the beginning of the headworks.

Raw wastewater will be conveyed from Cayucos Sanitary District's terminal lift station
(Lift Station 5) to the headworks facilities, which will include two parallel coarse
screens, followed by a single vortex grit removal unit and two parallel fine screens.
Screenings and grit from the headworks facilities will be hauled off-site for disposal.
Screened wastewater will flow into the membrane bioreactor, which will be configured
as two parallel activated sludge treatment trains, each consisting of pre-anoxic,
aerobic, and post-anoxic basins in-series. Downstream of the post-anoxic basins, flow

ATTACHMENT F — FACT SHEET F-5



CAYUCOS SANITARY DISTRICT DRAFT ORDER NO. R3-2020-0004
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA3000001

will combine in a membrane feed channel that will convey mixed liquor to three
parallel membrane tanks, each equipped with submerged hollow-fiber membrane
modules. Permeate from the membranes will be pumped downstream for UV
disinfection, prior to disposal of treated effluent through the outfall or distribution for
recycled water use offsite and to the onsite Recycled Water storage tank for Facility
on-site reuse applications including supply water for treatment processes, on-site
landscape irrigation, and fire protection. The Facility is designed fo treat wastewater
to disinfected tertiary recycled water standards, as defined by title 22 section
60301.230.

The Discharger will only be chlorinating the recycled water to maintain a residual in the
recycled water storage tank. The Discharger will not be chlorinating the effluent being

dlscharqed at Dlscharqer Pomt No 001 Se@amﬁypeeh#emeww%&ﬁeeteé

effluent that does not meet effluent dlscharge standards can be manually dlverted to
the equalization basins downstream of the UV disinfection unit.

Waste activated sludge solids will be wasted from the membrane tanks to a
dewatering screw press for dewatering of solids prior to being hauled off-site for
further processing and reuse as compost, and/or disposal. |nitially, the Discharger
plans to contract with Mission County Disposal to transport its biosolids for land
application at Cold Canyon Landfill.

B. Discharge Points and Receiving Waters

The Facility will discharge secondary and tertiary treated wastewater to the Pacific
Ocean through an ocean outfall (Discharge Point No. 001) at 35° 24' 44.10" N.
latitude and 120° 53’ 10.02" W. longitude. The outfall involves the reuse of the
decommissioned Load-Line 2 (LL2) pipeline previously used by the Chevron Estero
Marine Shore Terminal for conveyance of treated ballast water. The outfall pipeline
has a 22-inch diameter onshore and 20-inch diameter offshore. The outfall has a 200-
foot diffuser system that is equipped with 50 ports on alternate sides and duckbill
check valves. The outfall is located approximately 3,000 feet from shore at a depth of
approximately 50 feet. Using the U.S. EPA certified mixing model, CORMIX v11, the
diffuser is modeled to achieve a minimum initial dilution of 385.3 to 1." The zone of
initial dilution will be approximately 166 feet wide and 369 feet long.

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data —
Not Applicable

D. Compliance Summary — Not Applicable
E. Planned Changes

As discussed in section Il.A. of this Fact Sheet, the Discharger is currently
constructing the first phase of the Cayucos Sustainable Water Project, which includes

' Hydrodynamic Analysis of a Diffuser Retrofit to the Estero Marine Terminal Pipeline for the
Cayucos Sustainable Water Project (CSWP), Michael Baker International, July 24, 2018.

ATTACHMENT F — FACT SHEET F-6



CAYUCOS SANITARY DISTRICT

DRAFT ORDER NO. R3-2020-0004

WATER RESOURCE RECOVERY FACILITY NPDES NO. CA3000001

construction of the Facility. The first pPhase-1 of the project includes completion of
the Facility, related conveyance pipes, and the ocean outfall with diffuser. The
Discharger estimates the Facility will commence operation in December 2020. For
subsequent phases, the Discharger is assessing Phase 2-includes-the-assessment
and-implementation of additional treatment, if deemed necessary to achieve the long-
term reuse strategy, and infrastructure to support long-term beneficial reuse of
recycled water produced at the Facility. The Cayuces-Sanitary BistrictDischarger is
assessing multiple options, including the following: the construction of a conveyance